
@) Ontario 

Ministry of the Environment 
Drinking Water System Inspection Report 

Township of South Glengarry 

LANCASTER DRINKING WATER SYSTEM 

Report Prepared 
BY 

The Drinking Water Inspection Program 
Safe Drinking Water Branch 

February 2004 

Inspected On: July 9 & 10, 2003 





@ Ontario 
Ministry of the Environment 

Drinking Water Inspection Report 

LANCASTER DRINKING-WATER SYSTEM INSPECTION REPORT 

Location: 

Water Works Type: 

Water Works Number: 

Inspection Type: 

Date of Inspection: 

The water treatment plant including low lifi 
pumping station, unit processes, high lift pumping 
station and reservoir are located at Concession 1, 
Part of Lot 35 in South Glengarry Township, United 
[...]
obscure visibility and aid unwanted access within the fenced area. The Township of 
South Glengarry and its operating authority should cut back and remove the brush 
that has grown up around the security fence and implement an ongoing maintenance 
program to ensure that vegetation is controlled along the security fence line. 

19. The training provided by the Township of South Glengarry to its licenced operators 
included the types of training provided by way of example in subsection 17 (2) of Ontario 
Regulation 435193, as amended. The detailed training records indicate that training did 
not include operations manual and contingencylemergency training. The Township of 
South Glengarry and its operating authority should include a regular review of the 
Lancaster Water Treatment Plant Operations Manual and the contingency plan 
procedures for the drinking-water system as part of the annual training the 
Township is required to provide to each operator. 

20. The review found that in July and August 2002 the residual aluminum concentration was 
detected above the recommended operational guideline of 0.100 mg/L contained in Table 
4 and described in detail on page 16 of the Ministry publication "Technical Support 
Document for Ontario Drinking Water Standards, Objectives and Guidelines, June 2003". 
The review also noted a corresponding increase in filter eMuent and treated water turbidity 
during the period of elevated aluminum residual concentrations; however, the filtered 
water turbidity remained well below the prescribed drinking-water quality standard of 1.0 
NTU at all times. The test results for Ministry audit samples collected on August 6,2003 
did not detect any parameters in excess of the prescribed drinking-water quality standards 
for those parameters. The audit test results did confirm a residual aluminum concentration 
(0.1 3 1 mgL) in the treated water in excess of the operation guideline. Trends showing 
patterns of increased filter effluent and treated water turbidity with elevated aluminum 
residual is an indicator that the effectiveness of the coagulation-flocculation process is 
being compromjsed. The coagulation-flocculation process is a key barrier to the multiple 
barrier approach to ensuring that drinking-water is fiee of microbial contamination 
including chlorine resistant parasites such as Giardia and Cryptosporidiurn. The 
Township of South Glengarry and its operating authority should therefore optimize 
the dosage of the acidified alum (Clarion) during the spring and summer months 
when the raw water temperature is at its peak, to ensure that the coagulation- 
flocculation process is operating efficiently at all times, and to maintain the residual 
aluminum concentration below the operational guideline of 0.100 mgL. 
Optimization of the acidified alum dosage should include regular jar testing. 
Documentation of the jar tests should be maintained using a standard or typical jar 

Lancaster Drinking- Water System - MOE Inspection, July 9 & 10, 2003, Page 47 



@ Ontario 
Ministry of the Environment 

Drinking Water Inspection Report 

test report form. If after attempting to optimize the coagulation-flocculation process, 
the aluminum residual remains above the operational guideline, the Township of 
South Glengarry and its operating authority should investigate the use of an 
alternative coagulant, and/or seek the assistance of a qualified professional 
experienced in coagulation chemistry and in improving process control at drinking- 
water systems. 

21. Settled water turbidity is not routinely monitored for the purpose of optimizing coagulant 
dosage and filter performance. The Township of South Glengarry and its operating 
authority should begin to conduct routine process control testing of the settled water 
turbidity (prior to filtration) as part of its operational checks of the facility. This data 
should be used in making process control decisions with respect to coagulant dosage, 
to minimize the settled water turbidity entering the filters. 

22. The data archiving capability of the SCADA computer is not known, nor is the data 
routinely backed up from the SCADA computer's hard drive. All records of results for 
required drinking-water tests recorded by continuous water quality analyzers must be 
retained for at least five years (s. 13 (1) Ontario Regulation 170103, as amended). The 
Township of South Glengarry and its operating authority shall determine the data 
archiving capability of the Lancaster drinking-water system's SCADA computer, 
and shall routinely back-up the data from the SCADA computer with such means 
and frequency necessary to ensure compliance with section 13 of the Regulation. 

By no later than Wednesday, March 31,2004, provide the undersigned Provincial Officer 
with an Action Plan that specifies how the Ownerloperating Authority intends to address 
the 22 above cited recommendations, complete with implementation dates. 

SIGNATURES 'h 

I Inspected By: 
I Daniel K. White ~ . k  \ 

Reviewed & Approved By: 

Lancaster Drinking- Water System - MOE Inspection, July 9 & 10, 2003, Page 48 



@ Ontario 
Ministry of the Environment 

Drinking Water Inspection Report 

Note: This inspection does not in any way suggest that there is or has been compliance with 
applicable legislation and regulations as they apply or may apply to this facility. It is, and 
remains, the responsibility of the owner and/or operating authority to ensure compliance with all 
applicable legislative and regulatory requirements. 

CC: Mr. Marcel Lapierre, Administrator and Co-ordinator, Township of South Glengarry 
Mr. Shawn Killoran, Operations Manager, WaterIWastewater Operations, Township of 
South Glengarry 
Dr. Robert Bourdeau, Medical Officer of Health, Eastern Ontario Health Unit 
Mr. Mirek Tybinkowski, Ministry of the Environment, Safe Drinking Water Branch 
Mr. Roger Hood, General Manager, Raisin Region Conservation Authority 
District Office File SI GL LN 5 10 

Lancaster Drinking- Water System - MOE Inspection, July 9 & 10, 2003, Page 49 



@ Ontario 
Ministry of the Environment 

Drinking Water Inspection Report 

APPENDIX A 

CERTIFICATE OF APPROVAL 

(AS ATTACHED) 

Lancaster Drinking- Water System - MOE Inspection, July 9 & 10, 2003, Page 50 





Ministry Ministere 
of the de 
Environment I'Environnement 

CERTIFICATE OF APPROVAL 
MUNICIPAL AND PRIVATE WATER WORKS 

NUMBER 2146-4HLSL9 

Ontario 
I 

Township of South Glengarry 
6 Oak Street, P.O. Box 220 
Lancaster, Ontario 
KOC 1NO 

Site Location: Concession 1, Part of Lot 35 
South Glengarry Township, United Counties Of Stormont, Dundas & Glengarry 

You have applied in accordance with Section 52 of the Ontario Water Resources Act for approval o$ 

the construction of the Lancaster Surface Water Treatment Plant obtaining water from Lake St. 
Francis having a rated capacity of 1,440 m3/d, located in the Township of South Glengarry, 
including the following works: 

Zebra Mussel Control Facilities 

a Zebra Mussel Control System (sodium hypochlorite) utilizing a prechlorination metering pump 
and solution tank. Installation includes one (1) - 25 mm and one (1) 15 mm diameter tube lines, 
inserted within a 450 mm diameter raw water intake pipeline and terminating inside of the intake 
with a multi-port diffuser, one of the tubes is to be used for the addition of sodium hypochlorite 
solution to the intake crib and the other tube for chlorine residual sampling, and all associated 
equipment; 

Water Treatment Facility 

a surface water treatment facility located on a site on Concession 1, Part of Lot 35, in the 
Township of South Glengarry, consisting of a twin package water treatment plant system taking 
water from Lake St. Francis, with pH adjustment/alkalinity adjustment/corrosion control and 
finished water disinfection, rated for total maximum day flow rate of 1,440 m3/d together with a 
control building to house low lift pumping equipment, chemical feed facilities, natural gas 
generator set, laboratory/control room, workshop, storage room including the installation of the 
following works: 

- a 450 mm diameter raw water intake pipeline located in Lake St. Francis with bell mouth and 
crib sized for ultimate peak demand; 

- a low lift raw water pump well consisting of an inground wet well housing two (2) stationary 
screens, three (3) submersible raw water pumps (two duty, one standby) each pump having a 

Page 1 - NUMBER 2146-4HLSL9 





rated capacity of 8.33 U s  at a TDH of 10.1 m and in parallel having a combined rated capacity 
of 16.7 U s  at a TDH of 10.1 m to satisfy the plant rated capacity, piping and valving, liquid 
level regulators and alarms,access hatchway, control panel and continuous turbidimeter, raw 
water sample tap, all within a separated Low Lift Pumping Station Room; 

- a raw water discharge line from the low lift wet well to the Water Treatment Plant c/w magnetic 
flowmeter; 

- a separated Electrical Room housing a 125 kW natural gas generator set, motor control center; 

- an above grade Coagulation containment area housing an Acidified Alum feed system for 
coagulation, equipped with two (2) chemical feed metering pumps (one duty, one standby) and 
one (1) 15 m3 bulk chemical storage tank, one (1) 450 L day tank, a calibration chamber and 
associated piping and valving, solution injection line to raw water header; 

-an above grade Soda Ash containment area housing a Sodium Carbonate feed system for post 
pHalkalinity adjustment and as a corrosion inhibitor, equipped with two (2) chemical feed 
metering pumps (one duty, one standby), one (1) 160 L solution tank, volumetric screw feeder, 
mixer, a calibration chamber and associated piping and valving, solution injection line to the 
finished water header; 

-a twin package water treatment plant system, each sized to process 112 of the rated capacity and 
each including: 

a coagulation system including tank and mixer; 

a flocculation system including tank and mixer; 

a sedimentation system including a 1.8 m X 1.8 m X 2.5 m depth clarifier tank with 
lamella settling tubes; 

one (I)  dual media anthracite - sand gravity filter unit with backwash system having a 
surface area of 3.33 m2 and a maximum filtration rate of 9.0 mlh for a maximum 
filtration rate of 8.33 U s  and a backwashing rate of 40.0 mlh, equipped with valves 
and piping, magnetic flowmeters, etc.; 

one (1) gravity granular activated carbon (GAC) filter unit with backwash system 
having a volume of 2.42 m3 designed for a maximum rate of 8.33 U s  and a 
backwashing rate of 30.0 m/h, equipped with valves and piping, magnetic flowmeters, 
etc.; 

- an above grade Sodium Hypochlorite containment area housing a Sodium Hypochlorite feed 
system, equipped with four (4) chemical feed metering pumps (three duty, one standby) and 
two (2) 450 L chemical solution tank and associated piping and valving, four (4) application 
points for Sodium Hypochlorite include: 1) the intake for zebra mussel control (only during 

Page 2 - NUMBER 2146-4HLSL9 





breeding season), 2) raw water header for pre-chlorination 3) to the common filter effluent 
discharge line and 4) the high lift discharge header for post-chlorination trim; 

- a below grade high lift pump well consisting of a wet well housing suction piping for the three 
(3) high lift vertical turbine water pumps, one (I) pump having a rated capacity of 6.3 Lls at a 
TDH of 42.6 m to satisfy average day demand and two (2) pumps (one duty, one standby) 
each having a rated capacity of 15.9 U s  at a TDH of 42.6 m to satisfy maximum day demand, 
finished water sample tap, piping and valving; 

- a twin-celled final cleanvelllchlorine contact chamber located below the water treatment plant 
having a combined minimum working storage volume of 274 m3, equipped with baffles, 
ultrasonic level transmitters and alarms, watertight access hatchways, floodproof overflow 
piping to manhole with air gap; 

- a below grade backwashlwastewater tank to be installed below the water treatment plant having 
a volume of 150 m3, equipped with one (1) submersible sewagelsludge pump with a rated 
capacity of 7.5 Us  at a TDH of 15.0 m to pump settled sludge to the existing municipal 
sanitary sewer, one (1) centrifugal type pump with a rated capacity of 10.0 Us  at a TDH of 6.3 
m to pump decant water to supernatant/overflow line discharging to Lake St. Francis together 
with composite sampler, liquid level regulators and alanns, access hatchways; 

- an inground high lift pump wet well chamber having an available storage volume of approx. 
130 m3, watertight access hatchways, goosenecked vents clw insect screens; 

- a separated lab/control room; 

- two (2) continuous chlorine residual analyzers- for raw water sampling and for finished water 
sampling; 

- four (4) continuous turbidimeters- one for raw water sampling, two for post filtration sampling 
and one for finished water sampling; 

- two (2) continuous pH analyzers for raw water sampling and for finished water sampling; 

- one (1) finished treated water flowmeter; 

- ultrasonic level detectors in all tanks; 

- SCADA control system; 

- all associated appurtenances including site piping, valves, pressure gauges, electrical and 
control systems, heating and ventilation systems; 

Page 3 - 

all in accordance with the pre-design report, plans, Environmental Study Report Volumes I & I1 
and specifications prepared by Totten Sims Hubicki Associates, Consulting Engineers. 





For the purpose of this Certificate of Approval and the terms and conditions specified below, the following 
definitions apply: 

(1) "certificate" means this entire certificate of approval document, issued in accordance with Section 
52 of the Ontario Water Resources Act, and includes any schedules; 

(2) "Director" means any Ministry employee appointed by the Minister pursuant to section 5 of the 
Ontario Water Resources Act; 

(3) "Ministry" means the Ontario Ministry of the Environment; 

(4) "Regional Director" means the Regional Director of the Eastern Region of the Ministry; 

( 5 )  "District Manager" means the District Manager of the Kingston District Office of the Ministry's 
Eastern Region; 

(6) "Owner" means Township of South Glengarry and includes its successors and assignees; 

(7) "works" means the water works described in the Owner's application, this certificate and in the 
supporting documentation referred to herein, to the extent approved by this certificate; 

(8) "water treatment plant" means the entire water treatment system, including the water intake 
facilities; 

(9) "water supply system" means all of the facilities and auxiliaries for the collection, treatment, 
storage and distribution of water from the source of supply to the service connection of the 
ultimate consumer; 

(10) "Maximum Acceptable Concentration" means a limit applied to concentrations of substances in the 
drinking water above which there are known or suspected adverse health effects; 

(1 1) "quarterly sampling" means sampling conducted on any such day within each consecutive 
three-month period that the time interval between consecutive quarterly sampling events is not less 
than 45 days. 

(12) "maximum flow rate" means the maximum rate of water flow for which the plant or process unit 
was designed; 

(13) "contact time" means the detention time at which 90 percent of the water passing through the 
process unit, storage reservoir or pipe is retained within the process unit, storage reservoir or pipe; 

(14) "E. Coli" refers to the thermally tolerant forms of Escherichia that can survive at 44.5 degrees 
Celsius. 

Page 4 - NUMBER 2146-4HLSL9 

I 





You are hereby notfied that this approval is issued to you subject to the terms and conditions outlined below. 

TERMS AND CONDITIONS 

PERFORMANCE 

1.1 The Owner shall construct and, subject to Condition 3, operate the entire water supply system in 
such a manner, and with such facilities that water supplied to the consumers serviced by the 